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Group Description Page 

1 Frame and chain assembly 4 

2 Saddle 5 

3 Front fork assembly 6 

4 Front wheel assembly 7 

5 Handlebar assembly 8 

6 Rear frame assembly 9 

7 Luggage carrier assembly 10 

8 Rear wheel assembly 11 
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Pos Pcs Description Article number Size Note 

1 1 Frame Easy 26'' black  SPUI. 283602  Black 

2 1 Bottom bracket 127mm BSA AAND. 100824 115,5mm   

3 1 Crankset R 32T - 150mm AAND. 100204 32T  

4 1 Crank R 150mm AAND. 1002041 150mm  

5 2 Pedals AAND. 100767   

6 2 Crankbolt AAND. 10002 M8  

7 2 Crankdolt cover AAND. 10000   

8 1 Magnet rotor AAND. 13077   

9 1 Sensor + cable AAND. 13075   

10 1 Chain Easy 26''  AAND. 10040   

11 1 Chain cover Easy 22/26''  BESD. 12656   

12 7 Washer  M5  

13 3 Hex bolt  M5x10  

14 4 Lock nut   M5  

15 1 Flange bolt  M5x12   

16 1 Chain cover Easy 26''  BESD. 12655    
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Pos Pcs Description Article number Size Note 

1 1 Frame Easy 26'' black SPUI. 283602   

2 1 Seat post bus d=0.5mm ZADE. 15030 0.5mm  

3 1 Seat post 25.0x2.0x350mm ZADE. 15010 25.0x2.0x350mm  

4 1 Seat post clamp + bolt Ø28.6 ZADE. 150401 Ø28.6  

5 1 Saddle SR A171 Ondina brown  ZADE. 15094   

6 1 Flexicap 15.9-25 BEVM. 11112   

7 1 Lock AXA solid  ACCE. 130363   

8 2 Washer  M5  

9 2 Washer   M8  

10 2 Lock nut   M5  

11 2 Lock nut   M8  
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Pos Pcs Description Article number Size Note 

1 1 Headset 301 STUD. 05005   

2 1 Front fork Easy 26'' black SPUI. 283612   

3 1 V-brake REMD. 06083   

4 1 Mudguard Easy 26'' black SPUI. 283622   

5 1 Lamp mount    Image differs 

6 1 Front light Roxeo battery VERL. 01172   

7 1 Mud flap SKS BESD. 12021 50 - 60mm  

8 1 Mudguard stay Easy 26'' SPUI. 283642   

9 6 Washer  M5  

10 5 Washer  M6  

11 2 Hex bolt   M5x10  

12 2 Hex bolt   M5x12  

13 1 Hex blot   M6x45  

14 1 Hex bolt  M6x20  

15 2 Lock nut   M5  

16 1 Rivet   5x10  

17 4 Lock ring   M6  

18 2 Lock nut  M6  
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Pos Pcs Description Article number Size Note 

1 1 Wheel + motor front WIEL. 040211 26x1.75   

2 1 Rim tape 24-28 inch BAND. 07307 24" - 28"  

3 1 Inner tire 26 x 1.75- 2.(32/47-559) BAND. 07096 
26 x 1.75 -  

2.(32/47-559) 
 

4 1 
Outer tire 26x1.75 (47-559) Dynamic 

City 
BAND. 07094 

26"x1.75 (47- 

559) 
comfort 

5 1 Axle lock R WIEL. 03142   

6 1 Axle lock L WIEL. 03141   

7 1 Axle nut AAND. 13087   
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Pos Pcs Description Article number Size Note 

1 1 Adjustable stem STUD. 05175   

2 1 Handle bar Diamond chrome  STUD. 05115   

3 1 Gripshift 7V nexus AAND. 10432   

4 1 Display LCD AAND. 13078   

5 1 Brake lever L REMD. 060861   

6 1 Handle Contec brown L STUD. 050331   

7 1 Handle Contec brown R STUD. 050331   

8 1 Bell mini black comfort STUD. 05018 65mm  

9 1 Inner brake cable KABE. 02022 1.5x2000mm  

10 1 Outer brake cable KABE. 02046 92cm/174cm  

11 1 Display cable  150cm  Image differs 

12 1 Gear cable KABE. 02016 225cm  
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Pos Pcs Description Article number Size Note 

1 1 Frame Easy 26'' Black SPUI. 283602   

2 1 Mudguard Easy 26'' black SPUI. 283632   

3 1 Mudguard stay Easy 26'' black   SPUI. 283653   

4 1 Rear light LED   Image differs 

5 1 Kickstand Easy 26'' FRAM. 14109   

6 2 Jacket protector  BESD. 12035  Comfort 

7 2 Clip jacket protector  BESD. 12038 13mm  

8 12 Washer  M5  

9 6 Washer  M6  

10 4 Hex bolt  M5x12  

11 2 Hex bolt  M6x20  

12 1 Hex bolt  M5x20  

13 2 Hex bolt  M6x16  

14 7 Lock nut   M5  

15 4 Lock nut   M6  
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Pos Pcs Description Article number Size Note 

1 1 Luggage carrier Easy  AAND. 13085   

2 1 Light + Reflector rear VERL. 01073   

3 1 Battery housing AAND. 13071   

4 1 Battery 36V 8,8Ah AAND. 13072   

5 6 Washer  M5  

6 2 Lock nut   M5  

7 4 Hex bolt   M5x12  

8 1 Binder Widek trio as ACCE. 13026   
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Pos Pcs Description Article number Size Note 

1 1 Frame Easy 26'' black SPUI. 283602   

2 1 Rim tape blue 26 inch BAND. 07307 26”  

3 1 Inner tire 26 x 1.75- 2.(32/47-559) BAND. 07096 
26 x 1.75 -  

2.(32/47-559) 
 

4 1 
Outer tire 26x1.75 (47-559) Dynamic 

City 
BAND. 07094 

26 x 1.75 (47- 

559) 
Comfort  

5 1 Rear wheel 26x1.75 (559) 7v  WIEL. 039486   

6 1 Arm clip 3-4 WIEL. 03429    

7 2 Chain tensioner AAND. 100515   

8 1 Sprocket 22T SRAM AAND. 101711   

9 1 Dust cover AAND. 10321   

10 1 Lock ring WIEL. 033503   

11 1 Gear cassette  AAND. 10332   

12 1 Lock ring cassette AAND. 104337   

13 2 Nut Shimano 4/7/8v AAND. 10310   

14 2 Washer   M6   

15 1 Hex bolt  M6x16  

16 1 Lock nut   M6  

17 1 Axle lock 7R black AAND. 10314  Black 

18 1 Axle lock 7L grey AAND. 10318  Grey 
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Telgenweg 12 

8111 CM  HEETEN 

Tel. 0572-382222 

Fax 0572-382480 

E-mail: info@nijland.com 
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